FLAT INCLINE BENCH

Assembly Guide

VERSION: FFIB-101 PARYT #: 5494001-A



ITEM |[PARTNO |DESCRIPTION QTY

| 54906PA  |PTD ASSY, SEAT SLIDE

5333801  |ASSY, SPRING PIN 40MM

54899PA  |PTD ASSY, BENCH FRAME

54910PA  |PTD ASSY, FRONT LEG

2001101  |[WASHER, FLAT 3/8 SAE ST ZN

2004011  |BOLT, 3/8-16 X 3-1/4" BUTTON HEAD W/NP

2009404  |BOLT, 3/8-16 X 1-1/4" (32mm) ST HT SOCKET HEAD W/NP

O INNO AW IN

5513501  |SPACER, 16 OD X 10.1 1D X 9

9 54915PA  |PTD ASSY, BACK PAD SUPPORT

10 |2001301 |WASHER, FLAT 1/2 SAE ST ZN

11 2002401  |NUT, 1/2 LW HT LK ST ZN

13 15491801 |WLDMT, BACK PAD PIVOT

14 12006825 |BOLT, 1/2-13 X 6-1/2" (165mm) SOCKET HEAD

15 15492101 |BRACKET, SEAT PAD SUPPORT

16 15493801 |PAD, FFIB SEAT

17 |54922PA |PLTD ASSY, SEAT ADJUST

18 2001201  |NUT, 3/8-16 LK ST ZN

19 2008418 |BOLT, 3/8-16 X 4-3/4" (121mm) ST HT SOCKET HEAD
20 20039201 |BOLT, 1/4 DIA X 3/8" SHOULDER

21 5493901 |PAD, FFIB BACK

22 12009411 |BOLT, 3/8-16 X 3" (76mm) ST HT SOCKET HEAD W/NP

]
]
]
]
]
]
4
]
]
6
3
12 |2005816 |BOLT, 1/2-13 X 4-1/4" (108mm) SOCKET HEAD 1
]
2
1
1
1
2
2
]
]
2

6
10 20 30 40 50 60 70 80 90 100 110 120 130 140 150 160 170 180 190 200

I‘III‘III‘III‘III‘III‘IIIIIII
1 2 3 4 5 7

PAGE 2



STEP 1

PAGE 3



STEP 2

PAGE 4



STEP 3

v318 X 3-1/4" (83mm)

SECURELY tighten all bolt connections in this step

3/8 X 1-1/4" (32mm) W/NPv(g)

| ‘ o ‘ 1 ‘ ol N ol N 1 |
1 2 3 4 5 6 7
10 20 30 40 50 60 70 80 90 100 110 120 130 140 150 160 170 180 190 200

PAGE 5



STEP 4

1/2 X 4-1/4" (108mm)(12)

NOTE: SECURELY tighten bolt connection, then back nut off 1/4 turn. Part should rotate freely.
I ‘ [T ‘ 1 ‘ 1 ‘ [T ‘ [T ‘ 1 ‘ 1 ‘ I
1 2 3 4 5 6 7
10 20 30 40 50 60 70 80 90 100 110 120 130 140 150 160 170 180 190 200
ERTITTL (YTRA I TTL FETTRTRT FYRTU TR YTYAATIRL YRR ARRTL CARYANRT AYRTUTAT ERNRTATALARRRRRNY FRYTURART AYRRURTATA RARAATARA ARTRR AREL FURRURNRTA AONTURTATA RNRTATARA RTRLATTL FAYRU AR CORTACHATALY PAGE 6




STEP 5

NOTE: SECURELY tighten bolt connections, then back nuts off 1/4 turn. Part should rotate freely.

I‘III‘III‘III‘III‘III‘III‘III
1 2 3 4 5 6 7

10 20 30 40 50 60 70 80 90 100 110 120 130 140 150 160 170 180 190

PAGE 7



STEP 6

3/8 X 1-1/4" (32mm) WINPVQ)

o

SECURELY tighten bolt connections in this step

| ‘ o ‘ 1 ‘ ol N ol N 1 |
1 2 3 4 5 6 7
10 20 30 40 50 60 70 80 90 100 110 120 130 140 150 160 170 180 190 200

PAGE 8



STEP 7

3/8 X 4-3/4" (121mm)(19) ®

NOTE: SECURELY tighten bolt connection, then back nut off 1/4 turn. Part should rotate freely.
I ‘ [T ‘ 1 ‘ 1 ‘ [T ‘ [T ‘ 1 ‘ 1 ‘ I
1 2 3 4 5 6 7
10 20 30 40 50 60 70 80 90 100 110 120 130 140 150 160 170 180 190 200
ERTITTL (YTRA I TTL FETTRTRT FYRTU TR YTYAATIRL YRR ARRTL CARYANRT AYRTUTAT ERNRTATALARRRRRNY FRYTURART AYRRURTATA RARAATARA ARTRR AREL FURRURNRTA AONTURTATA RNRTATARA RTRLATTL FAYRU AR CORTACHATALY PAGE 9




STEP 8

3/8 X 4-3/4" (121mm)(19]

NOTE: SECURELY tighten bolt connection, then back nut off 1/4 turn. Part should rotate freely.
I ‘ ] ‘ 1 ‘ 1 ‘ ] ‘ 1 ‘ 1 ‘ 1] ‘ I
1 2 3 4 5 6 7
10 20 30 40 50 60 70 8 90 100 110 120 130 140 150 160 170 180 190 200

pobwhoteddeatoo oo bmtwbbodwtoaleoemim o ealeoteo oo oleoobm i ol PAGE 10




STEP 9

SECURELY tighten bolt connections in this step

| ‘ o ‘ 1 ‘ ol N ol N 1 |
1 2 3 4 5 6 7
10 20 30 40 50 60 70 80 90 100 110 120 130 140 150 160 170 180 190 200

pobwhoteddeatoo oo bmtwbbodwtoaleoemim o ealeoteo oo oleoobm i ol PAGE 11




	Cover
	Drawing View1

	BOM
	Step 1
	Drawing View3

	Step 2
	Drawing View4

	Step 3
	Drawing View5

	Step 4
	Drawing View6

	Step 5
	Drawing View7

	Step 6
	Drawing View8

	Step 7
	Drawing View9

	Step 8
	Drawing View10

	Step 9
	Drawing View11


